TO: BOARD OF DIRECTORS AGENDA ITEM

E-1

FROM: MARIO IGLESIAS L&
GENERAL MANAGER OCTOB;ER 25, 2017

DATE: OCTOBER 19, 2017

RECEIVE AND FILE BLACKLAKE SEWER MASTER PLAN

ITEM

Receive and file 2017 Blacklake Sewer Master Plan [RECOMMEND RECEIVE AND FILE
BLACKLAKE SEWER MASTER PLAN]

BACKGROUND

At your November 14, 2012 Board Meeting your Board authorized staff to circulate a Request
for Proposal to solicit qualified firms to bid on completing the Blacklake Sewer Master Plan
(Master Plan). On January 23. 2013 your Board awarded Michael K. Nunley & Associates a
contract to complete the Master Plan for a not-to-exceed amount of $59,040.

The objectives of the Master Plan are to:

Evaluate the condition of the existing wastewater collection and treatment system
[...]
complicated operation with additional mechanical equipment and electrical controls and instrumentation.

The Parkson Biolac® Biological Nutrient Removal System employs an extended solids retention time (SRT) and moving
seration chains with attached submerged diffusers to reduce BOD, ammonia and TSS. The floating aeration chains are
moved across the basin when air supplied by blowers propels through the submerged diffusers, which are connected
to the aeration chains and suspended off the basin floor. Airflow to each chain is independently controlled by air piping
and butterfly valves at air headers on the shore. The system allows for a turndown of 50-70% during periods of low
loading without sacrificing mixing due to the movement of the aeration chains. The extended SRT increases system
stability by allowing for fluctuating loads.

Parkson Biolac® Installation in a Dewatered Basin

The Biolac® system utilizes a clarifier downstream of the aeration basin.
parkson offers equipment for an integral clarifier basin designed with a
hopper zone. These clarifiers are rectangular and designed to fit at the
end of the aeration basin. The clarifier utilizes a flocculating rake
assembly and an airlift pump for sludge removal. Return sludge will flow
by gravity to the influent upstream of the Biolac® basin. A fixed
overflow weir controls the liquid level in the clarifier and the Biolac®
basin. A separate conventional, circular clarifier could also be used.
However, similar effluent quality is expected for both technologies and
at this size the circular clarifier system is estimated to be significantly
more expensive.

parkson offers the Wave Oxidation System, which is the Biolac® system designed with additional controls to create
separate anoxic and aerobic zones across the basin to allow for single-tank, simultaneous nitrification and
denitrification to provide biological nitrogen removal. This system is currently installed at the District’s Southland
WWTF. MKN investigated the potential to utilize this same system at the Blacklake WRF. However, the WWTF loading
is not large enough to support a similar system to perform biclogical nitrogen removal in the same basin (single-tank).
At these flows and loadings, a small Biolac® basin with three aeration chains is required for the Nutrient Removal

mh‘ Page | 7-1



Nipomo Community Services District Blacklake Sewer Master Plan Draft Final September 2017

System. After investigation, Parkson determined that there is not sufficient room to create separate anoxic zones in the
single tank.

Alternatively, biological nitrogen removal can be achieved by creating a separate anoxic tank upstream of the Biolac®
aeration basin. Activated sludge from the clarifier would be run to the pre-anoxic zone instead of the aeration basin,
and aerated mixed liquor would be pumped from the Biolac aeration basin back to the anoxic zone to feed nitrate to
the influent. The pre-anoxic chamber should be equipped with a mechanical mixer to maintain solids suspension, but
minimize potential aeration to establish anoxic conditions. Mixing can typically be achieved with 0.3 to 0.5 horsepower
per 1000 cubic feet.

Pre-anoxic Biological Nitrogen Removal Schematic

I'& (Ctrl) M

Nitrate Feed

Return Activated Sludge l

The required anoxic volume was estimated using specific denitrification rate (SDNR), the nitrate reduction rate in the
anoxic tank normalized to the mixed liquor suspended solids (MLSS) concentration. The following equations® were used
for the estimate: '

NOr = (Vnox) * (SDNR) * (MLVSS)
F
SDNR = 0.4 * (M) +0.029

Using these equations and assumptions as included in Appendix D, the estimated required pre-anoxic volume is
approximately 60,000 gallons. It should be noted that SDNR is site and design specific, and these empirical relationships
are meant to provide rough estimates only. These are utilized herein for preliminary sizing and development of
planning-level cost opinions. The anticipated treated effluent quality for the system is summarized in Table 7-1.

5 Wastewater Engineering Treatment & Reuse, At Edition. McGraw-Hill. Tchobanoglous, et al, 2003. Equations 8-41 and 8-42.

mm Page | 7-2




Nipomo Community Services District Blacklake Sewer Master Plan Draft Final September 2017

Table 7-1: Effluent Quality for Anoxic-Aerobic Treatment
System with Biolac®

Parameter Concentration (mg/L)
BODs 10

TSS 15

NH3-N 1

NO3-N* 10

*Not guaranteed by aeration equipment manufacturer,

The preliminary design criteria for the anoxic-aerobic biological treatment system as described is summarized in Table
7-2.

Table 7-2: Preliminary Design Criteria for Anoxic-Aerobic Treatment

System with Biolac®

Pre-anoxic basin
Approximate dimensions at grade (ft) 41 x 53
Approximate bottom dimensions (ft) 13 x25
Side slope (H:V) 1.5:1
Side water depth (ft) 8
Basin volume (MG) 0.063
Mixing horsepower 3
Biolac® Extended Aeration Basin
Approximate dimensions at grade (ft) 60x71
Approximate bottom dimensions (ft) 42 x 35
Side slope (H:V) 1.5:1
Side water depth (ft) 9
Basin volume (MG) 0.16
Clarifier hydraulic loading rate (gpd/SF) 282
Integral clarifier size (ft) 25x11
Estimated SOR (Ibs/hr) 35
Estimated SCFM 226
Estimated brake horsepower (aeration) 7.4
Number of diffusers, assemblies, headers 45,15,3
PD Blowers (number) horsepower (3)7.5

Other reliable extended aeration systems are available, such as conventional activated sludge and oxidation ditches.
However, these systems require new concrete or steel structures, whereas the Biolac® system and pre-anoxic zone can
be retrofitted into a portion of one of the existing ponds. The preliminary design indicates a total volume of 0.23 MG
for the anoxic, aerobic, and clarifier, less than 20% of one of the existing ponds. The activated sludge system and
oxidation ditch offer a smaller footprint. However, with a larger volume and longer SRT time, the Biolac® system can
handle a wider range of loading fluctuations when compared to the activated sludge or oxidation ditch systems. For
the level of treatment, Biolac® appears the most maintainable when compared with activated sludge and oxidation
ditch systems — simple parts that are relatively inexpensive to replace. With a Biolac® system installed at the Southland
WWTF, the process has the added advantage of familiarity for the District. The diffuser sheets will need to be replaced
approximately every 5 to 7 years and the air tubing will need replacing about every 7 to 10 years.

A planning-level opinion of probable construction cost is provided in Table 7-3. It is assumed that the Biolac® aeration
basin, integral clarifier and preanoxic basin would be retrofitting within the footprint of existing Pond 2. The cost for
earthwork and grading to fill Pond 2 is included in the cost opinion. A gunite liner is assumed for the sides and bottom
of the basins. Earthen basins with a plastic liner can also be utilized. However, a 1.5-to-1 side slope is desired. With the
native dune sand soils, a concrete or gunite liner is recommended for slope stability. The feasibility and potential cost
savings for utilizing earthen slopes with a plastic liner can be investigated during preliminary design.

mm Page | 7-3




Nipomo Community Services District Blacklake Sewer Master Plan

Opinion of Probable Cost

Table 7-3: Anoxic-Aerobic Biological Treatment System {with Biolac®)

Draft Final September 2017

Estimated Installed
Description Cost
Earthwork $298,000
Gunite liner for aeration basin {87 CY) $29,000
Gunite liner for anoxic basin (79 CY) $24,000
P.arkson B|oIaF® System v_w.th blowers, aeration chains, $367,000
diffusers, and integral clarifier equipment
Blower Building (700 SF) $210,000
Concrete clarifier tank and appurtenances $197,000
Mechanical mixer, preanoxic zone (3 hp) $20,000
Nitrate feed pumping system $35,000
Piping and appurtenances $186,000
Electrical and Instrumentation $208,000
Subtotal Construction Cost Opinion $1,574,000
Engineering and Construction Management (15% + 15%) $472,000
Contingency (30%) $472,000
Total Construction Cost Opinion $2,518,000
Note: Costs are rounded to the nearest $1,000. Construction cost opinion was developed in
December 2013. Use ENR CCI December 2013 = 9669 to escalate estimated cost to present
value.

Figure 7-1 shows the approximate footprint of an extended aeration system w
basin, Biolac® aeration basin and integral clarifier, headworks screen and onsite
Section 9).

astewater plant utilizing the preanoxic
sludge thickening (discussed further in

mkn

Page | 7-4



i

]

FLOW MEER

\

EXISTING HEADWORKS
(TO BE DEMOED)

EXISTING BLOWER BUILDING
(TO BE REUSED)

Legend

- NEW STRUCTURE
] reuse
- DEMOED

REGRADED

mkn

WATER - WASTIWATER « ATUSE

POND AREATO
“"-L REGRADED |

HEADWORKS SCREN %

UNUSED POND AREAS
(TO BE REGRADED)

CLARIFIER

BIOLAC AERATION BASIN

PRE-ANOXIC BASIN|
FLOW METER|

EXISTING CHLORINE
CONTACT CHAMBERS
(TO BE REUSED)

NIPOMO COMMUNITY SERVICES DISTRICT
BLACKLAKE SEWER MASTER PLAN

FIGURE 7-1: CONCEPTUAL LAYOUT
FUTURE EXTENDED AERATION SYSTEM 1 inch :125 feet

NIPOM




Nipomo Community Services District Blacklake Sewer Master Plan Draft Final September 2017

7.2 Tertiary Treatment

Tertiary treatment may be required at some point in the future. The level of treatment will be dictated by water guality
goals, regulations and the end use. Unrestricted reuse opportunities as described in California Code of Regulations
(CCR) Title 22 require tertiary treatment (coagulation, filtration, and disinfection). The current end use and water
reclamation requirements do not require tertiary treatment. However, higher water quality regulations and monitoring
may be required at some point in the future. Alternatives for filtration were investigated, assuming an extended
aeration process is implemented. It is assumed that a coagulant feed and mixing facility (at an estimated $150,000) will
be required for each alternative to meet Title 22 requirements. The units were sized and priced to meet future flow
rates, and it was assumed that redundancy requirements would be met with an alternate effluent flow path to a storage
pond.

7.2.1 Disc Filtration

Rotating disc filter design varies between manufacturers. A type of surface filtration, disc filters remove particulate
material suspended in wastewater by mechanical sieving by passing the wastewater through a thin surface, the filter
material. The filter material is typically woven or pile cloth, metal, or synthetic material. Openings typically range from
10 to 30 microns or larger. Disc filters consist of a series of two-sided parallel discs used to support the filter material.
The discs are vertically mounted on a central tube. Wastewater enters through a central channel and flows outward
through the filter material as the discs rotate through the channel. Water and particulates smaller than the filter
material openings pass through, while particles larger are retained. Filtered effluent is collected in the effluent channel.
High pressure spray continuously wash the filter material from the outside, and different designs have continuous or
intermittent backwash cycles and others can operate in either mode. Assuming a TSS concentration to the disc filter of
30 mg/L or less, it's expected that the effluent will have TSS concentrations less than 5 mg/L and turbidity less than 2
NTU, meeting Title 22 requirements. The estimated installed cost for a disc filter unit capable of treating future PHF
(0.23 mgd) is approximately $1,096,000, as summarized in Table 7-4.

Table 7-4: Disc Filtration Opinion of Probable Construction Cost

Estimated
Description Installed Cost
Disc Filter in steel Fank, skid system with backwash pump $313,000
and controls (1 unit)
Coagulant feed & mixing facility $150,000
Site work and equipment slab $35,000
Piping and appurtenances $63,000
Maintenance platform and appurtenances $30,000
Electrical and Instrumentation $94,000
Subtotal Construction Cost Opinion $685,000
Engineering and Construction Management (15% + 15%) $206,000
Contingency (30%) $206,000
Total Construction Cost Opinion $1,097,000
Note: Costs are rounded to the nearest $1,000. Construction cost opinion was developed in
December 2013. Use ENR CCl December 2013 = 9669 to escalate estimated cost to present
value.

7.2.2 Membrane Filtration

Membrane filtration provides separation of dissolved constituents from a liquid, ranging from 0.001 micron
(nanofiltration) to 1.0 micron (microfiltration). The membrane serves as a selective barrier allowing certain size particles
to pass, while retaining larger particles. Membrane filters vary by nominal separation size, membrane material, and
separation mechanism. All use the hydrostatic pressure difference as the driving force, though microfiltration can use
avacuum in an open vessel to achieve separation. Membrane filters (microfiltration, ultrafiltration, and nanofiltration)

mm Page | 7-6




Nipomo Community Services District Blacklake Sewer Master Plan Draft Final September 2017

come in several different configurations, from tubular modules where the membrane is cast in a support tube to plate
and frame modules using a series of flat membrane sheets with support plates. A pump is used to pressurize the feed
solution and circulate it through the module, while a valve maintains the pressure of the waste stream, and the
permeate is withdrawn. As constituents from the feed solution accumulate on the membrane, the flow through the
membrane and the percent rejection decreases. Once performance decreases significantly, the modules are taken out
of service and backwashed or cleaned with chemical solutions.

MKN reviewed membrane filter technologies for potential future application at the Blacklake WRF. Microfiltration and
ultrafiltration were considered, assuming the filters would be utilized to reduce turbidity and suspended solids for Title
22 tertiary recycled water purposes. Assuming a TSS concentration to the membrane filter of 30 mg/L or less, it's
expected that the effluent will have TSS concentrations less than 5 mg/L and turbidity less than 2 NTU, meeting Title 22
requirements. Nanofiltration is primarily used to reduce dissolved solids, hardness, metals, and other smaller
constituents, and requires a higher level of pretreatment.

The opinion of cost summarized in Table 7-5 utilizes a quote from Wigen Water Technologies and assumes one
membrane ultrafiltration system on a skid with a feed pump and a 200 micron stainless steel self-cleaning screen. An
electromagnetic flow meter on the feed piping will monitor and control flow rate to the assembly. A turbidity meter is
included to analyze the filtrate flow. An air compressor is mounted on the skid for air scouting and instrument air.
Chemical dosing pump, meters and controls are included for cleaning and backwash cycles (sodium hypochlorite,
sodium bisulfate, and citric acid). The cost for supply and ‘install of piping and appurtenances was estimated at
approximately 25% of the equipment cost, and electrical and instrumentation costs were assumed to be approximately
30% of the equipment. A building to house the membrane filter and related equipment is estimated to be 1,000 square
feet.

Table 7-5: Membrane Filtration Opinion of Probable Construction Cost

. Estimated Installed

Description
Cost

Wigen Membrane ultrafiltration system, with screen and
backwash, scouring, and chemical pumps, and controls $537,000
(1 unit) .
Chemical storage tanks & piping $80,000
Coagulant feed & mixing facility $150,000
Building (1000 SF) $250,000
Site work = $35,000
Piping and appurtenances $134,000
Maintenance platform and appurtenances $30,000
Electrical and Instrumentation $161,000
Subtotal Construction Cost Opinion $1,377,000 |
Engineering and Construction Management (15% + 15%) $413,000
Contingency (30%) $413,000
Total Construction Cost Opinion $2,203,000
Note: Costs are rounded to the nearest $1,000. Construction cost opinion was developed in
December 2013. Use ENR CCl December 2013 = 9669 to escalate estimated cost to present
[...]
management practices. If the Discharger is
unable to comply with salts limits specified
in this Order, a plan for salts management
and reduction must be submitted within 30
days of such noncompliance. The plan
must include a schedule for implementation
{not to exceed six months) of activiti€s or
installation of equipment needed to assure
compliance and submittal of periodic
progress reports.

By June 11, 1994, the Discharger
shall adopt an ordinance
restricting the continued use of
self-regenerating water softeners
within the Black Lake
Reclamation Facility service area.

Pursuant to Title 23, Division 3, Chapter 9,
of the California Code of Regulations, the
Discharger must submit a written report to
the Executive Officer not later than
September 11, 1998, addressing:

a, Whether there will be changes in
the continuity, character, location,
or volume of the discharge; and,

b. Whether, in their opinion, there is
any portion of the Order that is
incorrect, obsolete, or otherwise in
need of revision.




WDR Order No. 94-14 5

I, WILLIAM R. LEONARD, Executive Officer, do hereby certify the foregoing is a full, true, and correct
copy of an Order adopted by the California Regional Water Quality Control Board, Central Coast Region, on

March 11, 1994.
/%ééﬁwp yrzbﬁw

SJM/A/sm1:blacklak.wdr




INVLIDOVHOLS ¥ILVMAE0)

"NIN b\o_J
5

bl St 3 £ 3
ety DRSS
RGP NG

iy

VT IDVHOLS

A S S

I

A2k

NIV 001

znons

AVIIALINIDIA

“" i /|
00 0d51804SINT NYS

& 7 { I

e —fm— ! A T
! ' 8 A
" ! c P i :
i S T B .
m%Lm.ﬂnﬂ_,:u,
BN 3 S U i
22 e, SN S S
KAV NOLVWYIORY | | .m
RN N ¥ b= - wi
d _, . —

e |.q...|-w...,..r nll|I-|||..__.-.||...-:nnniioln..-llulllln__rn

8l
...:r..mw

SYIYV TVILNIQISIY _

ISNOHINTD

PO RIS o AT o LA RV T

A

7,

SONICTING
FONVYNILNIVIK

ALNIDVEA NOILYWVTO3Y
DIV AHOVId

V INFWHOVLLY




CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD
CENTRAL COAST REGION

MONITORING AND REPORTING PROGRAM NO. 94-14
FOR
NIPOMO COMMUNITY SERVICE DISTRICT,
BLACK LAKE RECLAMATION FACILITY,
SAN LUIS OBISPO COUNTY

WATER SUPPLY MONITORING

Representative samples of the water supply shall be collected and analyzed as follows:

Type of Minimum Sampling &
Constituent Units Sample Analyzing Frequency
Total Dissolved Solids mg/l Grab Quarterly*
{Jan/Apr/JulfOct)
Sodium mg/| Grab L. %
Chloride mg/| Grab W

RECLAIMED WATER MONITORING

Representative samples of reclaimed water delivered to the golf course shall be collected and analyzed as follows:

Type of Minimum Sampling &
Constituent® Units Sample Analyzing Frequency
Daily Flow Gallons Metered Daily®
Mean Daily Flow Gallons Calculated Monthly
Total Coliform MPN Grab Daily*
Organisms
Settleable Solids mif Grab Daily*
pH - Grab Weekly
BOD? mif 24-hour Composite Weekly
Total Suspended Solids mg/l 24-hour Composite Weekly
Dissolved Oxygen** mg/l Grab Weekly
Chlorine Residual mgl/l Grab Weekly
Total Dissolved Solids mg/l Grab Quarterly*
(Jan/Apr/Jul/Oct)
Sodium mg/| Grab oo™
Chloride mg/l Grab vonorm
Total Nitrogen (as N) mg/l Grab Semi-Annually
(Kjedahi+Nitrate+Nitrite-Nitrogen) (April & October)

*Semi-annual monitoring (April & October) may resume after consistent compliance {three consecutive guarters)
with salts fimitations demonstrated and with approval of the Executive Officer.

“*Sample to be collected from at least 12" below pond surface.




M & R Program No. 94-14 -2-

OPERATING RECORDS AND REPORTS

1. Operating records shall be maintained at the reclamation facility. These records shall include:
all analyses specified in the reclamation requirements; records of operational problems, plant and
equipment breakdowns, and diversions to emergency storage basin; and all corrective or
preventive action taken.

2. Process or equipment failures triggering an alarm shall be recorded and maintained as a separate
record file. The recorded information shall include the time and cause of failure and comective
action taken.

3. A monthly summary of operating records as specified under Item No. 1 (above) shall be filed with
the monthly monitoring report.

4, Any discharge of untreated or partially treated wastewater to the use area, and the cessation of
same, shall be reported immediately by telephone to the Regional Board, the State Department
of Health Services and the County Health Officer.

5. An annual solids inventory of the treatment ponds shall be prepared and submitted with the annual
report (Standard Provisions and Reporting Requirements, ltem C.16.). The solids inventory shall
include a contingency plan to reduce excess solids if necessary.

REPORTING

In reporting the monitoring data, the discharger shall arrange the data in tabular form so the date, constituents and
concentrations are readily discernable. The data shall be summarized to demonstrate compliance with Water
Reclamation Requirements.® All monitoring data shall be made availabie to reclaimed water users upon request.

Monitoring Reports shall be submitted by the 30th of the month following sampling.

ORDERED BY %«V«J 4—%@
//A EXECLITN;A#HCER

March 11, 1994
Date

SJM/A/sm1:blackiak. mrp




APPENDIX B

NCSD BLACKLAKE WASTEWATER TREATMENT FACILITY - FLOW AND
PRECIPITATION SUMMARY



Uiuow 1ey) Bulnp 41 MM S 000v6

xosdde sy) JaAo jjejuied Aliep ebelsae sy} Aq paonpal E il
R i Ag(peonES NNAY STV 8500 €900 8600 2400 8900 1610 700 0510 u_gﬂsiu__v«
MO 5m (o420 Bunessdo A us Jo Buluuibaq at Aep yesd 7
pewolEleenisiafa(ouneiedolAneamiioipUe oIy KIES S ASESCEAIEES S 1900 4900 2010 %200 2200 ) 010 0510 u_,_\n,__w“‘i
Ao Bunesad: ] 98]95 SA! £ ! : i
S3p2Ao Bueiado jo sippu oy peoaies sAep ied = 30e puB 4004 "SMAd IBY Zv0 0 2500 0300 1500 2500 2900 1800 €900 “mw,_ﬂw
13)uIM Jo Yluow yead Bunp sjel mop Xejy = {QON)
1910 8610 610 arLo z510 0020 @z 0 W0 | Lo oy
MO 9, Ln Aeq obi = {
1SS aiSbe o8 ST %910 L0z 0 3610 1820 ez 0 z2zo %620 €220 ,u_qzﬂﬁ
Jswwn: oW d Bui Ol E
10 MO BedIoH S OIS EOBSEH oo €210 10 5210 1810 Lo 5910 ;%10 oo
1aad ey
MO Ja Al wixely Aeq obelany =
1< J8UjEeM A1 UON WG AeQ S08:0AY = JNAY zilo 8510 6710 8610 £8l0 1910 1210 6810 |(aOW) 4004
om 2 B Aep jsaybl buIS = 3y es; AeQ yead =
bidouismiSiounpiieSSHaN[PISUISE QS S IPMIEMIRORIERd SEmOd 1910 810 sl 0 orLo 1810 00z 0 sv20 w10 | dad v
uow Aip & Bulinp Aej 61y 9)6uIS = £l Aiq Re H
B p @ Bupnp Aep 353y61; eI = Mol JauI=eM 10 A2G A88d = 4004 9910 1020 610 15620 0620 zzza 9820 ezzo | (ow) dad
210/ eof A B Biy = A E]
(sBesone Ue jou) 85k 315 10} A2p SI0UIS 1S3UDIH = Mol3 A6Q 488 = 30d 0810 9110 8810 9020 1220 €sz0 162 0 5520 | (QOW) IHd
1eaA e she £Q POpIAIP JEBA SUO LI PaAanucd Moy |ejoL = Mo} [enuuy sbelery =
Piesetia bl e R SR v =409 300 900 100 2500 5500 €900 €200 v900 | (@oW) Hav
saloN 5102 1oz w0z T102 710z TI0Z TIoe 5002
oua
BaZL ol Ly soal S201 gLgt sz viGh ez ¥4 4552 27 LEEZ
% St 500 Y [T 910 550 5500 70,0 3 0 [T
50 o 500 551 ETD 910 150 7000 1100 o¢ 2590 00T
w0 it 500 30 T G 0z0 750 500 2900 €6 550 &5
000 S N A =) ZZ1 000 : 00 B0 00 v00 000 7500 10" oo 090, o
00 W : 500 £0) I 000 %00 150 WO 0500 5s |00 | eso0 000 5900 [ 0 260 =
o0 0 T 000 3 000 TH0 w0 8700 Bt 900 2500 700 €500 56" 50 550 5L
[ Ea 500 500 & wo 000 W %00 50" = 19070 000 2900 % i £30 o5
o0’ ) Zie €8 ) %30 iz 090 0 Vel 7501 20 790° il 3 %0 v
760 5 Iy Tl 500 050 Jry3 70 590 3 BaL S
%0 020 ES =] L z50. Bt W0t 2D G 590 50
a0, 0 F1 = 090 EX Fl 80 3 510 Fi
=0 200 55 [ %00 [ 0] 7t 20 %0 5 051 [
Hanl aomn NI o WO oNI oon Won HoH gon HONI Con WOk HONI o HONI oo [T HON s WO
] Tepne TEey Ve ey [T ey o — ey pre=
wog oz | wew moldwenyz |  moi moigwenys | moi modonyd | ol i = e wontis Woniia wo |
abesny  |Wonys woL abeiery | BMUT (E101 efeieny  [Haniy3 (e10)L wBweny  |wenyd ey oBeisAy 1101 oBeIBAY sbeIonY 0L R 1210,
Bi0E i FI0Z Tiot Zi0z oz 010z 5002

ANVIWWNS NOILVLidIOFNd ONY MO - ALMIOV INTWLYIUL HALVMILSYM INVINOVIE ASON



APPENDIX C
DEVELOPMENT AREAS FROM BLACKLAKE SPECIFIC PLAN



onoa ot 8 IUNOIH NY1d DI4103dS IMY IOV 1 WOHH SYIHY INTWHOT3AIA T

NV 1d ¥3LSVIN H3IM3S IHVIHOVIE
10141810 STVNALIS ALINNWINOD OWOIN

e
Al R Py 0

e

a}




APPENDIX D

ESTIMATE OF REQUIRED PRE-ANOXIC VOLUME FOR BIOLOGICAL
NITROGEN REMOVAL



Nipomo CSD

Blacklake WW Master Plan 6/20/2013, rev6/4/2016

Estimate the required pre-anoxic volume for biological nitrogen removal

Assume extended aeration process, such as Parkson Biolac.

Equations per Wastewater Engineering Treatment and Reuse, 4th Edition

Note, SDNR is very site and design specific. Empirical relationships are only a rough estimate!

EQUATIONS
NO, = V,,, X SDNR x MLVSS

where,

NO, Nitrate removed, g/d

Vhox Anoxic tank volume, m’

SDNR Specific denitrification rate, g NO;-N/g MLVSS-day

MLVSS Mixed liquor volatile suspended solids concentration, mg/L

SDNR = 0.03 x (F/M) +0.029

where,
F/Mis g BOD applied / g MLVSS-day
ASSUMPTIONS
Per Parkson Biolac preliminary design and quote (5-30-13),
F/M= 0.055
MLSS = 3,000 mg/L relatively high
MLSS = 1,500 mg/L check lower MLSS, since depends on operation
MLVSS/MLSS = 0.85
NO,-N to be removed = 30 mg/L
Flowrate, Q = 0.078 MGD MMF, future
CALCULATIONS
SDNR = 0.03065

V,o = NO,/(SDNRXMLVSS)

NO, = 8,857 g/day
Using high MLSS
Vo = 11332 m’

29,936 gallons
4,002 CF

Estimated required pre-anoxic volume =

rearrangement of equation

Using Mid MLSS
Voo = 226.64 M’

59,873 gallons
8,003 CF

60,000 gallons




APPENDIX E

NORTHEAST GUIDE FOR ESTIMATING STAFFING AND PUBLIC AND
PRIVATE WWTPS



1w

New England Interstate Wates Pollution Control Commi

THE NORTHEAST GUIDE FOR ESTIMATING STAFFING AT PUBLICLY AND PRIVATELY OWNED WASTEWATER TREATMENT PLANTS

5310 0 e

"
Choose Staffing Shifts ! One Shift Vel
Enter Plant Design Flow I 0.25-0.5 mgd "l

Total Staffing Hours: 2261.00
[Activity/Flow Hours Calculated  Subtotal

Begin Chart 1 — Basic and Advanced Operations and
Processes

Data Notes # of Units Process C
1 Preliminary Treatment 0.50 130.00
# of units Primary Clarification 0.50 0.00
Activated Sludge 2.00 0.00
Activated Sludge w/BNR 3.00 0.00
Rotating Biological Contactor 1.00 0.00
# of tanks Sequencing Batch Reactor 1.00 0.00
Extended Aeration (w/o primary) 2.50 0.00
Extended Aeration w/BNR 3.50 0.00
Pure Oxygen Facilty X
Pure Oxygen Facility w/BNR X
Trickling Filter 1.00 0.00
Oxidation Ditch (w/o primary) 2.50 0.00
Oxidation Ditch w/BNR 3.50 0.00
1 Aeration Lagoon 1.50 390.00
Stabilization Pond 1.00 0.00
Innovative Alternative Technologies 2.00 0.00
Nitrification 0.25 0.00
Denitrification 0.25 0.00
Phosphorus Removal (Biological) 0.25 0.00
Phosphorus Removal (Chemical/Physical) 0.25 0.00
Membrane Processes 0.25 0.00
Cloth Filtration 0.25 0.00
Granular Media Filters (Carbon, sand, anthracite, garnet) 0.50 0.00
Water Reuse 0.25 0.00
Plant Reuse Waler 0.10 0.00
1 Chlerination 0.50 130.00
Dechlorination 0.50 0.00
Ultraviolet Disinfection 0.50 0.00
# of units Wet Odor Control 0.50 0.00
# of units Dry Odor Control 0.25 0.00
Séptage Handling 0.50 0.00
End of Chart 1 - Basic and Advanced Operations and 650.00
Processes SUBTOTAL: ;
* Secondary Clarification has been built into basic operations processes.
* Activated Sludge process includes RAS and WAS pumping.

Page 1 6/3/2016



Begin Chart 2 - Maintenance

Unit Descriptons  # of Units Activity/Flow Calculated Subtotal

# of screens 1 Manually Cleaned Screens 0.25 65.00
# of screens Mechanically Cleaned Screens 0.25 0.00
T Mechanically Cleaned Screens with grinders/washer/ 0.25 0.00
compactors
# of units 2 Comminutor/Macerator 0.25 130.00
# of chambers Aerated Grit Chambers 0.10 0.00
# of units Vortex Grit Removal 0.10 0.00
# of units Gravity Grit Removal 0.10 0.00
# of tanks Additional Process Tanks 0.10 0.00
# of chemicals
added for Chemical Addition (varying dependent upon degree of 0.10 26.00
processes 1 treatment)
# of clarifiers Circular Clarifiers 0.25 0.00
# of clarifiers Chain and Flight Clarifiers 0.25 0.00
# of clarifiers Traveling Bridge Clarifiers X
# of clarifiers Squircle Clarifiers 0.25 0.00
X Pumps 100.00 0.00
# of trains Rotating Biclogical Contactor 0.15 0.00
#of TFs Trickling Filters 0.15 0.00
# of tanks Sequencing Batch Reactar, 0.15 0.00
# of mixers 6 Mechanical Mixers 0.10 156.00
# of blowers Aeration Blowers 0.20 0.00
# of cartridges Membrane Bioreactor 0,10 0.00
# of systems Subsurface Disposal System 0.10 0.00
X Groundwater Discharge 0.10 0.00
# of digesters Aerobic Digestion 0.10 0.00
# of digesters Anaerobic Digestion X
# of basins Gravity Thickening 0.10 0.00
# of belts Gravity Belt Thickening 0.15 0.00
# of presses Belt Filter Press 0.15 0.00
# of units Mechanical Dewatering (Plate Frame and Centrifuges) 0.15 0.00
# of units Dissolved Air Fioatation X
X Chlorination (gas) 0.10 0.00
X 1 Chlorination (lig.) 0.20 52.00
X Dechlorination (gas) 0.10 0.00
X Dechlorination (lig.) 0.20 0.00
# of racks Ultraviolet 0.10 0.00
# of units Biofilter 0.50 0.00
# of units Activated Carbon 0.50 0.00
# of units Wet Scrubbers X
# of screens Microscreens 0.10 0.00
# of units Pure Oxygen X
# of units Final Sand Filters 0.20 0.00
# of different types 010 0.00
of probes Probes/Instrumentation/Calibration ) ]
End of Chart 2 - Maintenance SUBTOTAL.:

Page 2 6/3/2016



Begin Chart 3 - Laboratory Operations

# of times
test is run for Hours
selected time

Fregquency of test frame

Acidity 0.75

Alkalinity, total 0.75

Biochemical Oxygen Demand (BOD) 2.50

Chemical Oxygen Demand (COD) 2.50

Chloride 0.50

52 1 Chilorine, Total Residual 0.25
Coliform, Total, Fecal, E.Coli 1.00

52 1 Dissolved Oxygen (DO) 0.25
52 1 Hydrogen lon (pH) 0.25
Metals 3.00

Toxicity 2.00

Ammonia 2.00

Total Nitrogen 2,00

Oil and Grease 3.00

Total and Dissolved Phosphorus 2.00

52 1 Solids, Total, Dissolved, and Suspended 3.00
Specific Conductance 0.25

Sulfate 1.00

Surfactants 1.00

Temperature 0.25

Total Organic Carbon (TOC) 0.25

Turbidity 0.25

Bacteriological Enterococci 1.00

Lab QA/QC Program 1.00

52 6 Process Control Testing 3.00
52 3 Sampling for Contracted Lab Services 0.25
4 6 Sampling for Monitoring Groundwater wells 0.50

End of Chart 3 — Laboratory Operations SUBTOTAL:

| *Sampling time is built into testing time estimates. |

Begin Chart 4 - Biosolids/Sludge Handling

Unit Descriptons # of Units Process

Belt Filter Press 1.00
Plate & Frame Press 1.00
Gravity Thickening 0.25
Gravity Belt Thickening 0.25
Rotary Press 0.25

Dissolved Air Floatation . 4
Alkaline Stabilization 0.25
Aerobic Digestion 0.50
Anaerobic Digestion 0.25

Page 3

Calculated

0.00
0.00
0.00
0.00
0.00
13.00
0.00
13.00
13.00
0.00
0.00
0.00
0.00
0.00
0.00
156.00
0.00
0.00
0.00
0.00
0.00
0.00
0.00
0.00
936.00
39.00
12.00

Calculated

0.00
0.00
0.00
0.00
0.00

0.00
0.00
0.00

Subtotal

1182.00

Subtotal

6/3/2016



Centrifuges
Composting
Incineration
Air Drying — Sand Beds
0 Land Appilication
0 Transported Off-Site for Disposal
Static Dewatering

Begin Chart 5 - Yardwork

Unit Descriptons # of Units Process
Janitorial/Custodial Staff

Sriow removal
Mowing
# of vechicles Vehicle Maintenance
Facility Painting
Rust removal

End of Chart 5 - Yardwork SUBTOTAL:

Begin Chart 6 — Automation/SCADA

Automation/SCADA
Automated attendant or Interactive voice recognition (IVR)
equipment
Automated Meter Reading (AMR), Touchpad meters or other
automated metering technology
Automatic Call Director, (ACD)
Billing system
Computerized Facilities Management (FM) System
Computerized preventative maintenance
Computerized recordkeeping
E-mail
Geographical Information System (GIS)
Integrated purchasing and inventory
Internet website
Laboratory Information Management System (LIMS)
Local Area Network (LAN)
Supervisory Control and Data Acquisition (SCADA)
Telemetry
Utility customer information system (CIS) package

Begin Chart 7 - Considerations for Additional Plant
Staffing

End of Chart 4 — Biosolids/Sludge Handling SUBTOTAL.:

1.00
1.00

0.50
0.256
025
1.00

Yes/No
No

No
No
No
No
No
No
No
No
No
No
No
No
Yes
No
No

0.00
0.00

0.00
0.00
0.00
0.00

End of Chart 6 — Automation/SCADA

Subtotal

Activities

Page 4

6/3/2016



Page 5

Management responsibilities (lie., human resources,
budgeting, cutreach, training, town/city meetings, scheduling,
efc.) and rasponslblllty for clerical duties (i.e., billing, reports,
carrespondence. phones, time sheets, mailings, etc.)

Plant staff responsible for collection system operation and
maintenance, pump station inspections, and/or combined
sewer overflows

Plant operators responsible for'snow plowing, road/sidewalk
repalr, or cther municipal project :

Plant staff involved in generaling addilional energy

Plant receives an exira High septage andlor grease load
(higher than designed organic and grease loadings) or plant
takes in sludge from other treaiment plants

Plant is praducing a Class A Biosolid product

Plant operators respansible for operating generators and
emergency power

Plant responsible for industrial pre-treatment program

Plant staff responsible for plant upgrades and large projects.
done both on-site and off-sie (i.e., collection systems,
manholes, etc.)

Plant operators respon5|ble for machining parts on-site

End of Chart 7 = Considerations for Addihcnal Plant

Staffing

No

Yes
No
No

No
No

No.

No

No
No

6/3/2016



	E1
	E1 1
	E1 2
	E1 3
	E1 4

